
AUTHORIZED FOR LOCAL REPRODUCTION STANDARD FORM 330 (07/2021) PAGE 1 
SF330 Sec A-C_728

ARCHITECT - ENGINEER QUALIFICATIONS 

PART I - CONTRACT-SPECIFIC QUALIFICATIONS 

A. CONTRACT INFORMATION
1. TITLE AND LOCATION (City and State) 
Engineering Services for Ion Exchange Addition to the Water Treatment Plant for PFAS Removal, Pembroke Pines, Florida 

2. PUBLIC NOTICE DATE
05/07/2025 

3. SOLICITATION OR PROJECT NUMBER 
RFQ# PSUT-25-06 

B. ARCHITECT-ENGINEER POINT OF CONTACT
4. NAME AND TITLE
Monique Durand, PE, Senior Associate and Proposed Project Manager
5. NAME OF FIRM 
Hazen and Sawyer
6. TELEPHONE NUMBER 
(954) 987-0066

7. FAX NUMBER 
N/A 

8. E-MAIL ADDRESS 
mdurand@hazenandsawyer.com
[...]
preparation contract, a foundation and substructure contract, and a superstructure and conveyance contract. Mr. Zakrzewski was responsible for all 
aspects of the project controls program, including Master Schedule preparation and reporting, construction CPM schedule development, and development 
of Basis of Schedule reporting, in accordance with NYCDEP SOPs. Specific Role: Project Controls Manager 

e. 

(1) TITLE AND LOCATION (City and State) 
Bay Park (South Shore Water Reclamation Facility) Program  
Management Services, Nassau County DPW, NY  

(2) YEAR COMPLETED 
PROFESSIONAL SERVICES 
Ongoing 

CONSTRUCTION (If applicable) 
Ongoing 

(3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE  Check if project performed with current firm 
Key member of the team for the Hurricane Sandy Recovery effort at Bay Park. The $830 million program consists of the design and construction of 
permanent repairs and rehabilitation to damaged facilities, including potential storm mitigation measures. The affected facilities include: sludge dewatering 
building; outfall pump station; fire protection building; electrical distribution system including switchgear, substations, and MCCs; effluent screening and 
disinfection building; grit building; plant-wide odor control systems; final clarifiers including RAS and WAS pumps, sludge and scum collector drives; life 
safety systems; plant-wide HVAC systems; process air blowers; auxiliary power generation; primary tank scum and sludge collectors and pumps; digester 
facility; sidestream demmonification facility; and related sewage pump stations and collection systems. Mr. Zakrzewski was responsible for all aspects of 
the project controls program, including Master Schedule preparation and reporting, CPM schedule analysis and reporting, delay analysis with associated 
documentation, cash flow reporting, change management and cost control, and dispute and delay resolution assistance. Cost: $162 million Specific 
Role: Project Controls Manager 

 

Exhibit "B"Docusign Envelope ID: 88F4B0D1-3CCF-485B-AC62-99029FFB6A8D



 STANDARD FORM 330 (REV. 7/2021) 

 

E. RESUMES OF KEY PERSONNEL PROPOSED FOR THIS CONTRACT 
(Complete one Section E for each key person.) 

12. NAME 

Richard G. Crawford, Jr., P.S.M. 
13. ROLE IN THIS CONTRACT 

Principal Surveyor / Professional Land 

Surveyor & Mapper  

14 YEARS OF EXPERIENCE 

a. TOTAL 

40 
b. WITH CURRENT FIRM 

4 

15. FIRM NAME AND LOCATION (City and State) 

Craven Thompson & Associates, Inc., 3563 NW 53rd Street, Fort Lauderdale, Florida 33309 
16. EDUCATION (DEGREE AND SPECIALIZATION) 

Associate of Science in Land Surveying, Palm Beach 

Community College (1994) 

Associate of Arts in Architecture, Broward College (1986) 

17. CURRENT PROFESSIONAL REGISTRATION (STATE AND DISCIPLINE)  

Professional Surveyor and Mapper  

Florida No. 5371 (1994) 

18. OTHER PROFESSIONAL QUALIFICATIONS (Publications, Organizations, Training, Awards, etc.) 

- FAA Remote Pilot with a UAS Rating Certificate Number 3911523 (2016) 

- Computer Skills: AutoCAD, MicroStation, Star Net, Civil 3D, Carlson Survey   
 

 

19. RELEVANT PROJECTS 
 

a. 

(1) TITLE AND LOCATION (City and State) 

George T. Lohmeyer Waste Water Treatment Plant – Effluent 

Redundant Force Main Design Criteria Package 

Fort Lauderdale, Florida  

(2) YEAR COMPLETED 

PROFESSIONAL SERVICES 

2022 - 2023 

CONSTRUCTION (If applicable) 

Not Applicable 

(3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE                                                 Check if the project was performed with the current firm. 

Surveyor. As a subconsultant to Hazen and Sawyer, CTA was responsible for providing a DCP that met the 

requirements of Florida Statute 287.055 and included the topographic survey and utility location services. 

b. 

(1) TITLE AND LOCATION (City and State) 

George T. Lohmeyer Waste Water Treatment Plant – Redundant 

Effluent Force Main, Phase 1A & 1B – Eisenhower Blvd. 

Fort Lauderdale, Florida  

(2) YEAR COMPLETED 

PROFESSIONAL SERVICES 

2024 - 2025 

CONSTRUCTION (If applicable) 

Not Applicable 

(3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE                                                 Check if the project was performed with the current firm. 

Surveyor. As a subconsultant to Ric-Man Construction, CTA was responsible for 5 Control Surveys, and located 
the centering target on the back of the drill rig to determine the current alignment using the Trimble Total 
Station. 

c. 

(1) TITLE AND LOCATION (City and State) 

North County Reuse Waterlines, UAZ 206-211  

Pompano Beach, Florida 

(2) YEAR COMPLETED 

PROFESSIONAL SERVICES 

2020- 2025 

CONSTRUCTION (If applicable)  

Not Applicable 

(3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE                                                 Check if the project was performed with the current firm. 

Surveyor – As a Subconsultant to Thompson & Associates for Broward County, CTA was responsible for surveying 

existing conditions and horizontal Control Plans, which included 184,400 linear feet of right-of-way, as well as 

property located at NW 48th Street in Pompano Beach. 

d. 

(1) TITLE AND LOCATION (City and State) 

NW 44th Street Sunrise Reuse Waterline  

Sunrise, Florida  

(2) YEAR COMPLETED 

PROFESSIONAL SERVICES 

2022 - 2025 

CONSTRUCTION (If applicable)  

Not Applicable 

(3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE                                                 Check if the project was performed with the current firm. 

Surveyor.  As a subconsultant to Stantec, CTA prepared boundary & topographic surveys of portions of the multiple 

roadways in the City of Sunrise.  The Survey included locations within the full right-of-way of NW 44th Street from 

50 feet east of Pine Island Road, then westerly 50 feet west of Nob Hill, and all above-ground improvements.  

e. 

(1) TITLE AND LOCATION (City and State) 

North Lauderdale Water Treatment Plant  

North Lauderdale, Florida  

(2) YEAR COMPLETED 

PROFESSIONAL SERVICES 

2025 
CONSTRUCTION (If applicable)  

Not Applicable 

(3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE                                                 Check if the project was performed with the current firm. 

Principal Surveyor - As a subconsultant to Hazen and Sawyer, CTA performed a topographic survey of a portion of 

the North Lauderdale Water Treatment Facility lying along the west side of Rock Island Road, north of Kimberly 

Boulevard.   

 

Exhibit "B"Docusign Envelope ID: 88F4B0D1-3CCF-485B-AC62-99029FFB6A8D



330E_Diaz, Daniela_s728 STANDARD FORM 330 (7/2021) PAGE 2 

E. RESUMES OF KEY PERSONNEL PROPOSED FOR THIS CONTRACT 
(Complete one Section E for each key person.) 

12. NAME 
Daniela Diaz, PE 
Assistant Engineer II  

13. ROLE IN THIS CONTRACT 
Bidding Services 

14. YEARS EXPERIENCE 
a. TOTAL 

5 
b. WITH CURRENT FIRM 

4 
15. FIRM NAME AND LOCATION (City and State) 

Hazen and Sawyer, Orlando, Florida 
16. EDUCATION (DEGREE AND SPECIALIZATION) 

MS, Environmental Engineering 
BS, Chemical Engineering 

17. CURRENT PROFESSIONAL REGISTRATION (STATE AND DISCIPLINE) 
PE / FL (FL 101501) 

18. OTHER PROFESSIONAL QUALIFICATIONS (Publications, Organizations, Training, Awards, etc.) 
Ms. Diaz has over 5 years of experience including mechanical and treatment process design for drinking water facilities, WTP piloting and water quality 
analysis. She has a background in chemical process design, laboratory testing, and team-based research. Professional Organizations: Florida Section 
American Water Works Association   

19. RELEVANT PROJECTS 

a. 

(1) TITLE AND LOCATION (City and State) 
St. Cloud WTP #4 Water Quality Improvements 
Toho Water Authority, Osceola County, FL   

(2) YEAR COMPLETED 
PROFESSIONAL SERVICES 
2023 

CONSTRUCTION (If applicable) 
2023 

(3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE  Check if project performed with current firm 
Ms. Diaz assisted with the preliminary site investigations at St. Cloud WTP #4 during the piloting stage. Due to water quality concerns, the pilot studies 
were divided into two phases: Phase 1 and Phase 2. Phase 1 included water quality analysis for onsite pilot systems that included multimedia filtration, 
cartridge filtration, ozonation, granular activated carbon, diffused aeration, fixed bed ion exchange, and virgin rinsing alternatives. The results from Phase 
1 identified fixed bed ion exchange as the most cost-effective treatment process for future improvements and expansion. Cost: $750,000 (design), $1.7 
million (construction) Specific Role: Assistant Engineer 

b. 

(1) TITLE AND LOCATION (City and State) 
Buenaventura Lakes WTP Upgrade and Improvements  
Toho Water Authority, Osceola County, FL   

(2) YEAR COMPLETED 
PROFESSIONAL SERVICES 
Ongoing 

CONSTRUCTION (If applicable) 
N/A 

(3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE  Check if project performed with current firm 
Ms. Diaz assists as a Process Engineer for the engineering design, permitting, and construction services to improve reliability and quality of the water 
for the BVL WTP. This design incorporates considerations for a high growth area with raw water quality that requires advanced treatment to remove 
hydrogen sulfide, remove organics, and maintain disinfection by-product compliance. The scope of work includes pilot testing, design services, and site 
improvements to improve operations. Cost: $1.87 million (fee) Specific Role: Process Engineer 

c. 

(1) TITLE AND LOCATION (City and State) 
Harmony WTP Upgrade and Expansion 
Toho Water Authority, Osceola County, FL 

(2) YEAR COMPLETED 
PROFESSIONAL SERVICES 
2025 

CONSTRUCTION (If applicable) 
2027 (est.) 

(3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE  Check if project performed with current firm 
Ms. Diaz is currently serving as a Process Engineer for the design of the Harmony Nanofiltration WTP. This project included both permanent full-scale 
NF design and an emergency interim RO treatment system to reduce the concentrations of total organic carbon (TOC) and total dissolved solids (TDS) 
in the finished water at the Harmony WTP. The existing TOC removal system was becoming unreliable both mechanically and from a TOC treatment 
perspective. Hazen performed water quality testing to profile the water quality through every treatment step in the WTP. As a result of this water quality 
testing combined with a desktop of study of treatment alternatives including costs, secondary impacts and equipment availability in the supply chain 
impacted marketplace, Hazen recommended a low-pressure reverse osmosis treatment process with a 50% bypass to replace the existing TOC treat-
ment process. The design and permitting were expedited and procurement and construction were completed using the CMAR delivery method. Pilot 
testing and design was recently completed for the permanent system that will operate at 90% recovery and utilize a hybrid nanofiltration membrane 
configuration. Cost: $2.6 million (fee) Specific Role: Process Engineer 

d. 

(1) TITLE AND LOCATION (City and State) 
Glen Abbey WTP Water Quality Improvements Project, Volusia 
County, FL 

(2) YEAR COMPLETED 
PROFESSIONAL SERVICES 
Ongoing 

CONSTRUCTION (If applicable) 
N/A 

(3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE  Check if project performed with current firm 
Hazen is providing professional services engineering design, permitting, and construction services for the improvements to the County’s Glen Abbey 
WTP in the Southwest Interconnect Service Area. While the GAWTP currently uses chloramines, a specific goal of this project is to convert to a free-
chlorine system. The purpose of the project is to improve water quality of the finished water produced by the 4.96 mgd plant. A long term goal is to add 
system redundancy by interconnecting with Volusia County’s Deltona North Water Treatment Plant. for the Ms. Diaz is currently serving as an Assistant 
Engineer conducting site visits and assisting with sampling. Cost: $2.9M (fee) Specific Role: Assistant Engineer 

e. 

(1) TITLE AND LOCATION (City and State) 
Southwest Service Area Potable Water Storage and Repump Facility 
Orlando, FL 

(2) YEAR COMPLETED 
PROFESSIONAL SERVICES 
Ongoing 

CONSTRUCTION (If applicable) 
Ongoing 

(3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE  Check if project performed with current firm 
Ms. Diaz assists with the construction services of the Southwest Service Area Storage and Repump Facility for Orange County Utilities. The facility will 
provide potable water to residential and commercial developments in the area via a 3.5 million gallons ground storage tank and a high service pump 
station (4 pumps with space allocated for 2 future pumps). Work included the generation of conformed documents prior to starting construction and the 
ongoing distribution and review of submittals and RFIs received from the contractor. Ms. Diaz assists with holding the monthly construction progress 
meeting and generating the meeting summaries. Cost: $11 million Specific Role: Assistant Engineer 

 

Exhibit "B"Docusign Envelope ID: 88F4B0D1-3CCF-485B-AC62-99029FFB6A8D



 STANDARD FORM 330 (7/2021) PAGE 2 

E. RESUMES OF KEY PERSONNEL PROPOSED FOR THIS CONTRACT 
(Complete one Section E for each key person.) 

12. NAME 
Andrew Nixon, PE 

13. ROLE IN THIS CONTRACT 
Senior Geotechnical Engineer 

14. YEARS EXPERIENCE 
a. TOTAL 

18 
b. WITH CURRENT FIRM 

3 
15. FIRM NAME AND LOCATION (City and State) 

WIRX Engineering, LLC – Fort Lauderdale, FL  

16. EDUCATION (DEGREE AND SPECIALIZATION) 
BS, Ocean Engineering 

17. CURRENT PROFESSIONAL REGISTRATION (STATE AND DISCIPLINE) 
Professional Engineer, Florida (PE # 71458) 

18. OTHER PROFESSIONAL QUALIFICATIONS (Publications, Organizations, Training, Awards, etc.) 
Mr. Nixon has 18 years of experience including providing environmental, geotechnical and construction materials testing services for utilities, water and 
wastewater treatment plants, pump stations, low and high-rise structures, infrastructure, bridges, piers, stormwater treatment areas, canal improvements, res-
ervoirs and dams, roadways, etc. He prepares and reviews geotechnical and materials engineering inspection reports, coordinates and supervises engineering 
staff and drilling personnel, and conducts foundation observations, foundation design reviews and geotechnical instrumentation monitoring. 

19. RELEVANT PROJECTS 

a. 

(1) TITLE AND LOCATION (City and State) 
PBCWUD Lift Station Rehabilitation (WUD Project No. 21-088) 
Various Cities with Palm Beach County, Florida 

(2) YEAR COMPLETED 
PROFESSIONAL SERVICES 
2022 

CONSTRUCTION (If applicable) 
N/A 

(3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE  Check if project performed with current firm 
Senior Geotechnical Engineer - Provided geotechnical engineering services for improvements to twenty-three (23) lift stations. The improvements in-
cluded valve vault, piping, fittings, valves, base elbows, base plates, guide rails, non-clog submersible pumps, corrosion barrier system, by-pass con-
nection, etc.  Performed twenty-three (23) Standard Penetration Test (SPT) borings to a depths of 10 feet below the existing ground surface. Geotechnical 
Costs = $50,000 

b. 

(1) TITLE AND LOCATION (City and State) 
PBCWUD West Regional Wastewater Treatment Facility (WRWWTF) - 
Operations Building, Belle Glade, Florida 

(2) YEAR COMPLETED 
PROFESSIONAL SERVICES 
2022 

CONSTRUCTION (If applicable) 
N/A 

(3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE  Check if project performed with current firm 
Senior Geotechnical Engineer - Provided geotechnical engineering services for a new 2-story, operations building at the WRWWTF. Ground penetrating 
radar, soil borings and laboratory testing were conducted. Provided a “de-mucking” scheme that involves the removal of the organic soils and their 